FORD CUSTOM 2014
3" SIDE BAR




M6 =10Nm
M8 =25ANm
M10=5CNm

(18,7.8,9.10 .
VT,
Y

PR
(15016417
111213014

/@ (8+7:8.9.10 )

ST
o % d ’. @

O

B.7.8.9.10 K
\'.
\

ITEM/NO PART NUMBER/PARCA PAI QTY/MIK Q}D\
T N
1 SIDE BAR 2 <
2 PASSENGER SIDE (FRONT 1
BRACKET)
3 DRIVER SIDE_(FRONT BRACKET) 1 ®
4 PASSENGER SIDE (REAR 1
BRACKET)
5 DRIVER SIDE_(REAR BRACKET) 1
6 T-BOLT(15*50) M8x30 4 =
7 CLIPS M8 6 S
8 WASHER M8 6 =)
9 LOCK WASHER M8 6
10 | HEXNUT M8 6
11 | WASHER M10 16 @
12 | LOCK WASHER M10 8
13 | HEX BOLT M10x35 8
14 | HEXNUT M10 8
15 | WASHER M6 2 .
16 | LOCK WASHER M6 2 N
17 | HEX BOLT M6x25 2 o T
18 | T-BOLT(15*60) M8x30 2
(&










